






 
City of New York 

 Department of Environmental Protection 
  
 

 

 

Jamaica Bay Feasibility Study 
 

 
January 31, 2020 

 

 

 
 

 

 

 

 



 

NYCDEP Page 1 

 

Table of Contents 

EX. Executive Summary ................................................................................................................. 6 

1. Introduction ............................................................................................................................ 15 

2. Facility Information ............................................................................................................... 16 

2.1 Introduction ............................................................................................................................................. 16 
[...]
This section of the Jamaica Bay Feasibility Study provides background information on each of the four 

New York City Department of Environmental Protection Wastewater  Resource Recovery 

Facilities(NYCDEP WRRFs) that discharge to Jamaica Bay: 26th Ward, Jamaica, Coney Island, and 

Rockaway, including a brief facility history, description and status of the most recent Biological Nitrogen 

Removal (BNR) upgrades, overview of the treatment process, and effluent permit limits for nitrogen 

(including total nitrogen loading and future numerical ammonia limits). Current BNR practices are also 

documented. 

On June 27, 2011, the DEC and the DEP entered into the First Amended Nitrogen Consent Judgment 

(FANCJ), in part to reduce nitrogen discharges from the City’s Jamaica Bay WRRFs, thereby protecting 

and improving water quality and the environment of Jamaica Bay.  

In accordance with the FANCJ milestones, the four Jamaica Bay WRRFs (26th Ward, Jamaica, Coney 

Island, and Rockaway) are required to meet a 12-month rolling average aggregate performance-based 

nitrogen limit, as shown in Table EX-1. The nitrogen limits for Jamaica Bay are established following a 

6-month optimization period and 12-month performance period after the achievement of a BNR milestone 

(e.g., 18 months after commencement of operation of the Level 2 BNR upgrade at the 26th Ward WRRF, 

the new limit will be calculated and will go into effect the following month). The specific milestones are 

provided in Appendix C2 of the FANCJ. The final performance-based nitrogen limit will go into effect 19 

months following the construction completion of Level 1 BNR at the Coney Island WRRF.  

Table 2-1: Performance Based Nitrogen Limits Required in Jamaica Bay 

Effective Date of Limit Combined Nitrogen Limit for JB WRRFs (lbN/d) 

January 1, 2009 45,300 

November 1, 2009 41,600 

January 1, 2012 36,500 

November 1, 2013  36,400 

August 1, 2017 (current) 31,118 

19 months after the last of: (a) construction 

completion of the Level 1 BNR upgrade at 

the Coney Island WRRF; or (b) 

construction completion of the Level 1 

BNR upgrade at the Rockaway WRRF 

TBD 

The performance-based nitrogen limits are based on the effluent quality observed at each of the four JB 

WRRFs during the 12-month performance period. The most recent performance as of this report is 

provided in Figure EX-, demonstrating continuous compliance with each nitrogen limit. Seasonal 

variations in effluent loads show lower effluent nitrogen in the summer and higher effluent nitrogen in the 

winter.  These variations are expected due to the biological nature of BNR treatment.  A summarized 



 

NYCDEP Page 17 

 

description of each facility, BNR implementation schedules, and effluent Total Nitrogen (TN) and 

ammonia (NH3) limits is provided in Table EX-2.



 

NYCDEP Page 18 

 

Table 2-2: Summary of Facility Information 

Facility Size Facility Description 

Current/Future 

BNR Treatment* 

Nitrogen Limit 

(TN and NH3) Status 

26th Ward WRRF 85 MGD 

 Step-feed BNR plant 

 Integrated separate centrate treatment 

(SCT) process 

 Supplemental chemical addition 

(glycerol and caustic) for optimized 

denitrification performance and overall 

nitrogen removal 

Level 3 BNR  

TN Limit:  

See Table EX-1 

 

NH3 (Interim SPDES):   

13 mg/L  

 

NH3 (SPDES):                   

1.25 mg/L (May – Oct)  

1.30 mg/L (Nov – Apr)  

Level 2 BNR Completion: 

June 1, 2010 

 

Interim Chemical Addition in 

SCT Process: 

December 28, 2011 

 

Level 3 BNR Completion: 

 December 28, 2015 

Jamaica WRRF 100 MGD 

 Step-feed BNR plant 

 Supplemental carbon (glycerol) 

addition optimized denitrification 

performance and overall nitrogen 

removal 

Level 2+ BNR 

TN Limit:  

See Table EX-1 

 

 

NH3 (Interim SPDES):   

18 mg/L 

NH3 (SPDES):                   

3.4 mg/L (May – Oct)  

3.7 mg/L (Nov – Apr) 

Level 2 BNR Completion: 

December 31, 2014 

 

Level 2+ BNR Completion: 

August 26, 2016 

Rockaway WRRF 45 MGD  Future Step-feed BNR plant 

Level 1 BNR 

 (Construction in 

Progress) 

TN Limit:  

See Table EX-1 

 

NH3 (SPDES):   

Monitor  

Level 1 BNR NTP: 

July 20, 2017 

Level 1 BNR Completion: 

December 31, 2019  

Coney Island WRRF 110 MGD  Future Step-feed BNR plant 

Level 1 BNR 

(Construction in 

Progress) 

TN Limit:  

See Table EX-1 

 

NH3 (SPDES):   

Monitor 

Level 1 BNR NTP: 

February 22, 2018 

Level 1 BNR Completion: 

October 31, 2022  

*BNR Treatment Levels explained in Chapter 3



 

NYCDEP Page 19 

 

 

Figure 2-1:  Jamaica Bay WRRF Effluent Total Nitrogen Loads 



 

NYCDEP Page 20 
 

2.2 26TH WARD WRRF 

2.2.1 Plant History 

The 26th Ward WRRF is located on a 57.3-acre site on Flatlands Avenue, Brooklyn, New York. The site 

is adjacent to the Hendrix Street Canal in Southeast Brooklyn, as shown in Figure 2-2. The facility serves 

an area of 6,000-acres that is almost exclusively combined sewers. The first sewers in the area were 

constructed in the late 1800s and more than half of the sewers were in place by the early 1900s. The entire 

system is a gravity flow system, with three regulators in the sewer system tributary. The facility is 

currently permitted through New York State Department of Environmental Conservation (NYSDEC) 

State Pollutant Discharge Elimination System (SPDES) permit NY-0026212. 

 

Figure 2-2:  26th Ward WRRF Site 

Although several sewage treatment facilities have existed at the 26th Ward site since the 1890s, the 

original activated sludge facility was constructed in 1949 with a design flow of 60 million gallons per day 

(MGD).  



 

NYCDEP Page 21 
 

In the 1970s, the facility was expanded to its current capacity of 85 MGD. In 1992, regulations banning 

sludge dumping at sea resulted in the construction of a sludge dewatering facility, a third aeration tank, 

and an eighth final clarifier.  

The current facility is designed for 85 percent removal of both biochemical oxygen demand (BOD) and 

total suspended solids (TSS), utilizing the step aeration activated sludge process. The facility is designed 

to treat a peak flow of 170 MGD (two times the design dry weather flow) through the plant headworks, 

primary treatment, and disinfection facilities and 127.5 MGD (1.5 times the design dry weather flow) 

through secondary treatment processes.  

The facility currently treats an average daily flow of 46 MGD (2015 through 2018). Dry weather flows 

and regulated wet weather flows are conveyed to the facility’s high level and low level wet wells. The 

low-level wet well receives flow from three sources, which include:  

 The 60-inch Flatlands Avenue interceptor, which serves the western portion of the drainage area 

and transports flow from Williams Avenue Regulator 2 just north of Fresh Creek. 

 The 60-inch diameter Vandalia Avenue interceptor serving the eastern section of the drainage 

area by conveying flow from the Autumn Avenue Regulator 3 just north of the Spring Creek 

Auxiliary WPCP. 

 The 48-inch Starrett City Sewer. This is a separate sewer that does not pass through a regulator 

but connects directly to the inlet manhole for the Low-Level Screen Chamber. 

During wet weather events, excess flow is directed from the Autumn Avenue and Jamaica Regulator 2 to 

the Spring Creek Combined Sewer Overflow (CSO) facility, where it is retained and eventually returned 

to the 26th Ward WRRF for treatment. When the storage capacity of the Spring Creek retention basins is 

exceeded, CSO is discharged from the Spring Creek CSO facility to Jamaica Bay. Additional CSOs from 

the Flatlands Avenue Interceptor discharge into Fresh Creek, where floatables are captured and removed 

through a netting facility. The high-level wet well receives flow exclusively from the Hendrix Street 

Canal interceptor, which services the central portion of the 26th Ward drainage area. CSOs from the 

Hendrix Street Regulator discharge directly into the Hendrix Street Canal and combine with plant effluent 

discharging to Jamaica Bay.  

2.2.2 Treatment Process Description 

The 26th Ward WRRF is a step-feed BNR plant, with an integrated separate centrate treatment (SCT) 

process, and supplemental chemical addition (carbon and caustic) for optimized denitrification 

performance and overall nitrogen removal.  

The main plant consists of two aeration tanks (ATs); AT 1 and AT 2, treating primary effluent. Both 

aeration tanks receive treated centrate from the SCT tank (Aeration Tank 3) via Return Activated Sludge 

(RAS) addition line which discharges into Pass A of both AT1 and AT2. The treated centrate is directed 

to the combined RAS channel upstream of the RAS/Waste Activated Sludge (WAS) well. Treated flow 

leaves Pass D of each AT and enters the secondary clarifiers where the active biomass settles and is 

separated from the treated effluent. A portion of the settled biomass is returned to the head of the ATs 



 

NYCDEP Page 22 
 

(Pass A) as RAS, while the remaining portion of the settled biomass is pumped to the gravity thickeners 

as WAS. Biomass can alternately be wasted directly from the surface of the AT through the surface waste 

activated sludge (SWAS) system and/or Mixed Liquor Suspended Solids (MLSS) leaving Pass D directly 

to the gravity thickeners. The treated effluent from the secondary clarifiers flows over weirs and enters 

the chlorine contact tanks (CCT) where it is disinfected with sodium hypochlorite and discharged to 

Jamaica Bay (JB). The plant is required to treat influent flow through the secondary BNR process up to 

1.5 times the design dry weather capacity of 85 MGD.   

Layouts of the main plant BNR ATs and SCT BNR AT are provided in Figure 2-3 and Figure 2-4, 

respectively.  A schematic of the 26W WRRF is shown in Figure 2-5. 

 

 

Figure 2-3: Schematic of 26th Ward Main Plant ATs 1 and 2 

 

Figure 2-4: Schematic of 26th Ward SCT AT 3 



 

NYCDEP Page 23 
 

 

  

Figure 2-5: 26th Ward WRRF Process Flow Diagram



 

NYCDEP Page 24 
 

2.2.3 Status of BNR Upgrades 

As part of the First Amended Nitrogen Consent Judgment, NYCDEP was required to upgrade the 26th 

Ward WRRF to Level 2 BNR treatment, i.e., Advanced Basic BNR. These upgrades were completed as of 

June 1, 2010. 

Step-feed BNR implementation at the 26th Ward WRRF included the following upgrades: 

 AT modification including rehabilitation of existing baffles, new mixers, new diffuser 

membranes, and a tapered diffuser layout. 

 Process air system modification including electrical modifications to the existing air blowers 

and repair/replacement of process air headers. 

 RAS/ WAS upgrade including increase RAS capacity, variable frequency drives, and metering 

controls. 

 Froth control measures including chemical storage and feed facilities for sodium hypochlorite, 

AT surface wasting, and improved design and relocation of froth hoods. 

 Alkalinity addition for SCT in AT 3. 

As part of the FANCJ, NYCDEP was required to initiate interim supplemental carbon addition in AT-3, 

the dedicated AT for SCT at 26th Ward. Interim supplemental carbon addition was placed into operation 

on December 28, 2011.   

Following the interim supplemental carbon addition upgrade at 26th Ward, NYCDEP was required to 

construct a permanent side-stream separate centrate treatment process at the 26th Ward WRRF to handle 

the high strength centrate stream from the dewatering process. This permanent side-stream treatment was 

originally proposed to be a 1.2 MGD Ammonia Removal Process (ARP), which is a chemical process that 

converts aqueous ammonia to ammonia gas under high temperature/low pressure conditions. Upon 

commencement of operation of SCT with supplemental carbon addition in AT-3, significant reductions in 

effluent TN loads (between 1,500 to 2,000 lbN/d) were observed when compared to pre-glycerol addition 

effluent quality.  These overall nitrogen removals, in conjunction with the treatment plant operator’s 

familiarity with this type of biological system, unfamiliarity with the ARP chemical process, and 

extremely high operating cost associated with ARP, led NYCDEP to re-evaluate their long-term dedicated 

centrate treatment strategy and whether there may be alternatives that would result in better, more cost-

effective nitrogen removal.  

After a detailed analysis which did not show a benefit of ARP over biological centrate treatment with 

supplemental glycerol addition in AT-3, a modification was made to the FANCJ that allowed NYCDEP 

to continue to operate AT-3 as an SCT process with supplemental glycerol addition instead of 

implementing ARP. As part of this modification, NYCDEP was required to develop a contingency plan to 

transship centrate/sludge from 26th Ward WRRF to the Port Richmond WRRF, if an AT needs to be 

taken out of service for an extended period of time. Additionally, NYCDEP was required to upgrade the 

Jamaica WWP to Level 2+ BNR. This modification was projected to reduce nitrogen discharges into 

Jamaica Bay by about 2,500 lbN/day. 

Lastly, upgrades for plant-wide supplemental carbon addition to the 26th Ward were designed and 

implemented to optimize nitrogen removal and further reduce nitrogen discharges to Jamaica Bay.  The 



 

NYCDEP Page 25 
 

supplemental carbon system includes six (6) glycerol storage tanks, each with a nominal capacity of 7,600 

gallons, which accepts deliveries of glycerol that meet the NYCDEP glycerol specification.  According to 

the specification, the delivered product must consist of a minimum percentage glycerol solution (typically 

65 to 70%) with a minimum Chemical Oxygen Demand (COD) content of approximately 900,000 to 

1,000,000 mg/L. Supplemental carbon addition was placed into operation on December 28, 2015. 

2.2.4 Effluent Permit Limits 

2.2.4.1 Effluent Total Nitrogen Load 

As mentioned previously, the four Jamaica Bay (JB) WRRFs (26th Ward, Jamaica, Coney Island, and 

Rockaway) are required to meet a 12-month rolling average aggregate performance-based nitrogen limit, 

as shown in Table EX-1 The nitrogen limits for Jamaica Bay are established following a 6-month 

optimization period and 12-month performance period after the achievement of a BNR milestone (e.g., 18 

months after commencement of operation of the Level 2 BNR upgrade at the 26th Ward WRRF, the new 

limit will be calculated and will go into effect the following month). The specific milestones are provided 

in Appendix C2 of the FANCJ. The final performance-based nitrogen limit will go into effect 19 months 

following the construction completion of Level 1 BNR at the Coney Island WRRF.  

2.2.4.2 Effluent Ammonia Concentration 

NYSDEC has issued a draft revised SPDES permit for the 26th Ward WRRF that includes a strict 

monthly average effluent ammonia limit (as NH3) of 1.25 mgN/L from May through October and 1.30 

mgN/L from November through April. 

An interim monthly average ammonia limit of 13 mg/L is in effect while the facility complies with the 

compliance schedule provided in Table 2-3, as outlined in the compliance schedule section of the 26th 

Ward WRRF SPDES permit (NY0026212).  



 

NYCDEP Page 26 
 

Table 2-3: 26th Ward Schedule of Compliance for Effluent Ammonia Limits 

Compliance Action Due Date Status 

The Permittee (NYCDEP) shall revise the Jamaica Bay Phase I Post Construction Monitoring (PMC) Plan, received on June 30, 

2015, to include a three-year ambient water quality monitoring program to sample for un-ionized ammonia (NH3/NH4-N pH, 

temperature and salinity) at the edge of the DEC-approved chronic mixing zone for the 26th Ward WRRF discharge. The Jamaica 

Bay Phase I PCM plan shall address sampling and quality assurance/quality control for this sampling program.  

Receipt of DEC comments on 

the Phase I PCM + 30 Days 

Submitted 

March 20, 2017 

The Permittee shall commence the ambient water quality monitoring program as part of the approved Jamaica Bay Phase I PCM 

in accordance with the FANCJ. 

In accordance with FANCJ 

Appendix B Milestones 

Commenced 

July 31, 2016 

The Permittee shall undertake a 12-month performance evaluation to establish performance-based interim limits for ammonia 

beginning 6 months after commencement of operation of the Level 3 BNR at the 26th Ward WRRF. The Permittee shall submit 

the performance data from the performance evaluation period to the Department within 30 days of the end of the 12-month 

performance period. The Department shall calculate performance-based limit using methods consistent with TOG 1.3.3. The 95th 

Percentile value of the individual sampling data points will be used for the interim monthly average limit. Based upon this 

information, the Department may reopen the permit to revise the interim ammonia limit to reflect the limits.  

Performance data due on July 

30, 2017 
Submitted 

The Permittee shall submit the results of the three-year ambient water quality monitoring program in an approvable ambient water 

quality monitoring report to the Department in accordance with the approved Jamaica Bay Phase I PCM plan and the FANCJ. 

In accordance with FANCJ 

Appendix B Milestones 
TBD 

Upon review and approval of this report, the Department will notify the Permittee in writing whether the ammonia water quality 

standard is met with the 26th Ward WRRF operating in accordance with the performance-based limits and will recalculate the 

seasonal ammonia limits. If the sampling results demonstrate that the ammonia water quality standard is being achieved while the 

26th Ward WRRF is operating at the performance-based limits, the Department will evaluation making the performance-based 

limits the permit limits. Based on the results, the Department may reopen the permit to revise the ammonia limits.  

Receipt of the ambient water 

quality monitoring report + 6 

months 

TBD 

If the Department determines that the ambient water quality monitoring program demonstrates that the ammonia water quality 

standard is not met, the Department will use the data from the ambient water quality monitoring to recalculate the seasonal 

ammonia limits for the 26th Ward WRRF. Based upon this information, the Department may reopen the permit to revise the 

ammonia limits to include the recalculated limit. The Permittee shall conduct a feasibility study and engineering analysis of 

potential alternatives necessary to comply with the recalculated seasonal ammonia limits. The Permittee shall submit this 

information in an approvable report to the Department. As part of this submission, the Permittee may propose; and the Department 

will review in good faith; an effluent variance for ammonia, if any, pursuant to the FANCJ, Section IV; and in accordance with 

Part 750-1.7. 

Department notification that 

WQ standard is not met + 24 

months 

TBD 

If treatment system upgrades are determined to be necessary, the Permittee shall submit approvable final plans and specifications, 

as well as a schedule of construction, for the facilities described in the approved Engineering Report.  

DEC Approval of Feasibility 

Study and Engineering 

Analysis Report + 36 months 

TBD 

The Permittee shall construct the facilities described in the approved report, plans and specifications and achieve compliance with 

the recalculated limit in accordance with the approved schedule of construction.  

In accordance with the 

approved schedule 
TBD 



 

NYCDEP Page 27 

 

2.2.5 Current BNR Practices and Optimization Techniques 

Table 2-4  summarizes the 26th Ward WRRF’s current BNR practices and optimization techniques.  

As one of the first NYCDEP facilities to operate BNR, 26th Ward plant staff have acquired substantial 

experience from day-to-day BNR operation. From this experience, plant staff practice optimized 

operational strategies for the various elements of BNR operation (e.g., solids inventory, aeration, 

chemical addition, etc.) best suited for 26th Ward based on the plant’s specific BNR related equipment and 

configuration, including use of instrumentation for automated operation.  Generally, 26th Ward has been 

operating within the BNR operational guidelines discussed in Chapter 5. 

Additionally, since 26th Ward has been operating BNR since 2010, BNR related equipment has had time 

to ‘age’ and therefore NYCDEP has had the opportunity to develop and implement preventive 

maintenance plans based on experience from aging infrastructure to ensure that all equipment is in a 

SOGR.  

NYCDEP performs preventative maintenance (PM) and corrective maintenance (CM), in accordance with 

manufacturer recommendations and the plant’s operations and maintenance manuals on critical 

equipment. An annual report is submitted to NYSDEC that certifies that this PM/CM plan has been 

performed. 

Table 2-4: 26th Ward Current BNR Practices 

BNR  

Area of Focus Current Operational Practice 

Solids Inventory 

Management 

 Solids inventory targets consistent with BNR operational guidelines in Chapter 5.  

 Wasting is primarily accomplished via SWAS system and AEMLSS channel.  

Process Aeration/ATs  Aeration targets consistent with BNR operational guidelines in Chapter 5.  

PE Flow Splits 
 Target PE flow splits are consistent with BNR operational guidelines in Chapter 5.  

 Flow splits are regularly monitored using TSS profiles and back-calculated flows per pass. 

Foam Control 

 Surface wasting is the main mechanism for foam prevention and control. 

 SWAS system operates with a diurnal SWAS control strategy, with manual settings that must 

be adjusted every 8 hours (once per shift) and during wet weather events. 

SCT Operation  Operational settings consistent with Supplemental Sampling Report results in Chapter 5.  

Chemical Addition 
 Nitrate probe strategy for glycerol addition. 

 Caustic added if supplemental sampling procedure deems it is required.  

Wet Weather Strategy 
 Pass D gates are motorized and are manually adjusted during wet weather events.  

 SWAS gates are raised during wet weather events.  

Instrumentation 
 NO3 probes are installed for automation of glycerol addition based on NO3 readings in ATs. 

 DO probes are installed for monitoring purposes. 

2.2.6 Plant Nitrogen Removal Performance  

Effluent nitrogen speciation from January 2008 through May 2018 is shown in Figure 2-6. From pre-

BNR operation, effluent nitrogen loads from 26th Ward have decreased by 68 percent from an average of 

effluent TN load of 10,800 lb/d (January 1, 2008 through May 31, 2010) to an average effluent TN load 



 

NYCDEP Page 28 

 

of 3900 lb/d (January 1, 2016 through May 31, 2019) and overall nitrogen removal has increased from an 

average of 30% TN removal (January 1, 2008 through May 31, 2010) to an average of 77% TN removal 

(January 1, 2016 through May 31, 2019). 

 

Figure 2-6: 26W Effluent Nitrogen Speciation and % TN Removal (inclusive of N load from visitor sludge) – 

January 2008 through May 2019  

  



 

NYCDEP Page 29 

 

2.3 Jamaica WRRF 

2.3.1 Plant History 

The Jamaica WRRF is located on a 26-acre site at 15-20 134th Street, Queens, New York. The site is 

bordered by the Nassau Expressway to the north, 155th Avenue to the south, 130th Street to west, and 

134th Street to the east, as shown in Figure 2-7. The facility serves an area of 25,528-acres, treating water 

from both separate and combined sewers from the Southern Section of Queens. The facility is currently 

permitted through NYSDEC SPDES permit number NY-0026115. 

 

Figure 2-7: Jamaica WRRF Site 

The Jamaica WRRF was originally constructed in 1903 and provided primary treatment to a design flow 

of 1 MGD. In 1943, the facility was expanded to an average dry weather capacity of 65 MGD and 

upgraded to modified aeration processes. In 1963 the facility was further expanded to its current treatment 

capacity, providing primary treatment and disinfection for annual average and peak flows of 100 and 200 

MGD, respectively, and secondary treatment for flows up to 150 MGD. The 1963 upgrade also provided 

for 85 percent removal of BOD and TSS.  

The facility currently treats an average daily flow of 77 MGD (2015 through 2017). Wastewater enters 

the WRRF through a junction structure (Chamber A) located at the intersection of 150th Avenue and 

134th Street. Chamber A receives wastewater from two intercepting sewers which include: 

 



 

NYCDEP Page 30 

 

 A 96-inch diameter intercepting sewer that serves the drainage area east of the Van Wyck 

Expressway   

 A 72-inch diameter intercepting sewer that serves the drainage area west of the Van Wyck 

Expressway.  

Most of the sewers in the eastern area are separate sanitary sewers, whereas the western area is served by 

combined sewers. The combined sewers in the system terminate at regulators that accept all dry weather 

flow and convey it to the intercepting sewers connected to the WRRF. During wet weather events, the 

regulators divert sanitary flow and storm water to the intercepting sewers until the WRRF reaches its 

permitted capacity. Flows in excess of 200 MGD discharge from the collection system regulators as CSO.  

The Jamaica Redevelopment Zone, spanning over 1,770 acres, will create new business and residential 

districts that will increase sewage flows to the Jamaica WRRF.  An analysis of the impact of increased 

flows on BNR operations, capacity, and effluent quality should be considered when the projected flows 

are calculated.  The service area is served by three existing sanitary trunk sewers with significant capacity 

limitations during peak dry and wet weather conditions. As such, collection system capacity 

improvements are necessary to safely convey the additional flow associated with the new development to 

the Jamaica WRRF. The Jamaica WRRF Drainage Area Facility Planning project is being closely 

coordinated with the Jamaica Bay Long Term Control Plan (LTCP), which is currently evaluating a 

number of CSO control alternatives. 

Over the years, the Jamaica WRRF has received numerous upgrades and modifications to its treatment 

process including providing for step aeration in 1978 and upgrades associated with the Stabilization 

Program in 1998. The Stabilization Program was implemented to upgrade the facility to meet the 

secondary treatment requirements in the SPDES permit and provide features that would facilitate a future 

conversion to BNR treatment. Under the Stabilization Program, the Jamaica WRRF received an 

additional primary settling tank, increased return sludge pumping capacity, and control instrumentation to 

allow for close monitoring of the BNR process. 

2.3.2 Treatment Process Description 

The Jamaica WRRF is a step-feed BNR plant, with a supplemental chemical addition (glycerol) for 

optimized denitrification performance and overall nitrogen removal. The plant consists of four ATs; ATs 

1 through 4, treating primary effluent. Treated flow leaves Pass D of each AT and enters the secondary 

clarifiers where the active biomass settles and is separated from the treated effluent. A portion of the 

settled biomass is returned to the head of the ATs (Pass A) as RAS.  Biomass can be wasted two ways: 

(1) via the settled biomass from the secondary clarifiers as Waste Activated Sludge (WAS) or (2) from 

the surface of the AT through the SWAS system in Pass A. Waste sludge is thickened in the Gravity 

Thickeners (GTs) and/or Gravity Belt Thickeners (GBTs). All sludge is digested and transported via 

Force Main to the 26th Ward WRRF for dewatering. The treated effluent from the secondary clarifiers 

flows over weirs and enters the CCT where it is disinfected with sodium hypochlorite and discharged to 

Jamaica Bay (JB). The plant is required to treat influent flow through the secondary BNR process up to 

150 MG, 1.5 times the design dry weather capacity of 100 MGD. 



 

NYCDEP Page 31 

 

A layout of an AT is shown in Figure 2-8. A process flow diagram for the Jamaica WRRF is provided in 

Figure 2-9  

16% 16%

25%25%

16% 16%

16% 16%

5%

10%

5%

PASS A

PASS B

PASS C

PASS D

Baffle Wall Pre-Anoxic Zone Switch Zone

PE

RAS

PE

PE

PE
AEMLSS

Aerobic Zone DO DO Probe

DO

DO DO

DO DO

DO DO

Carbon

Carbon

Carbon

NO3 Nitrate Probe

NO3

NO3

NO3

 

Figure 2-8: Schematic of Jamaica WRRF ATs 

 



 

NYCDEP Page 32 

 

 

Figure 2-9: Jamaica WRRF Process Flow Diagram 



 

NYCDEP Page 33 

 

2.3.3 Status of BNR Upgrades 

As part of the FANCJ, NYCDEP was required to upgrade the Jamaica WRRF to Level 2 BNR treatment, 

i.e., Advanced Basic BNR. These upgrades completed as of December 31, 2014. 

The following upgrades were made to convert the Jamaica WRRF to Advanced Basic BNR: 

 Modifications to the existing process air blowers and air blower controls to improve DO 

control. 

 Air distribution piping sized to accommodate the higher BNR air flow requirements. 

 Air diffuser grid patterns modified to facilitate the installation of tank baffles and additional air 

diffuser drop pipes to accommodate the modified grids. 

 Baffles installed within the ATs to establish specialized process zones (anoxic, switch, pre-

anoxic, and oxic (also referred to as aerobic)). 

 Hyperbolic mixers installed in the anoxic, switch, and pre-anoxic zones to allow for complete 

mixing without aeration. 

 SWAS Pump Stations and other froth control modifications provided in the ATs. 

 Secondary settling tank sludge collection mechanisms replaced with parabolic scrapers 

designed to rapidly collect settled solids. 

 Sludge blanket indicators added to allow the sludge blanket level to be carefully managed and 

controlled. 

Upgrades for supplemental carbon addition to the Jamaica WRRF were designed and implemented to 

optimize nitrogen removal and reduce nitrogen discharges to the sensitive Jamaica Bay water body. 

The system includes three (3) glycerol storage tanks, each with a nominal capacity of 10,400 gallons, 

which accepts deliveries of glycerol that meet the NYCDEP glycerol specification.  Depending upon the 

specification, the delivered product must consist of a minimum percentage glycerol solution (typically 65 

to 70%) with a minimum COD content of approximately 900,000 to 1,000,000 mg/L.  

These upgrades for supplemental carbon addition were placed into operation August 28, 2016. 

2.3.4 Effluent Permit Limits 

2.3.4.1 Effluent Total Nitrogen Load 

See Section 2.2.4.1 

2.3.4.2 Effluent Ammonia Concentration 

NYSDEC has issued a draft revised SPDES permit for the Jamaica WRRF that includes a strict monthly 

average effluent ammonia limit (as NH3) of 3.4 mgN/L from May through October and 3.70 mgN/L from 

November through April. 



 

NYCDEP Page 34 

 

An interim monthly average ammonia limit of 18 mg/L is in effect while the facility complies with the 

compliance schedule provided Table 2-6, as outlined in the compliance schedule section of the Jamaica 

WRRF SPDES permit (NY-0026115). 

2.3.5 Current BNR Practices and Optimization Techniques 

Table 2-5 summarizes the Jamaica WRRF’s current BNR practices and optimization techniques.  

Jamaica plant staff identified operational strategies for the various elements of BNR operation (e.g., solids 

inventory, aeration, chemical addition, etc.) best suited for Jamaica WRRF based on the plant’s specific 

BNR related equipment and configuration, including use of instrumentation for automated operation. 

Generally, Jamaica WRRF has been operating within the BNR operational guidelines discussed in 

Chapter 5. 

Table 2-5: Jamaica WRRF Current BNR Practices 

BNR  

Area of Focus Current Operational Practice 

Solids Inventory 

Management 

 Solids inventory targets consistent with BNR operational guidelines in Chapter 5.  

 Wasting is primarily accomplished via SWAS system. 

 

Process Aeration/ATs 
 Aeration targets are consistent with BNR operational guidelines in Chapter 5.  

 Plant uses a constant pressure control strategy. 

PE Flow Splits  Target PE flow splits are consistent with BNR operational guidelines in Chapter 5.  

Foam Control  Surface wasting is plant’s main mechanism for foam prevention and control. 

Chemical Addition  Nitrate probe strategy for glycerol addition. 

Wet Weather Strategy 
 Pass D gates are motorized and are manually adjusted during wet weather events.  

 

Instrumentation 

 NO3 probes are installed for automation of glycerol addition based on NO3 readings in 

ATs. 

 DO probes are installed to provide feedback information to control air required in each 

Pass of each AT.  

2.3.6 Plant Nitrogen Removal Performance 

Effluent nitrogen speciation from April 2010 through May 2019 is shown in Figure 2-10. From pre-BNR 

operation, effluent nitrogen loads from Jamaica WRRF have decreased by 56 percent from an average of 

effluent TN load of 13,300 lb/d (May 1, 2010 through December 31, 2014) to an average effluent TN load 

of 5,900 lb/d (August 31, 2016 through May 31, 2019) and overall nitrogen removal has increased from 

an average of 40% TN removal (April 1, 2010 through December 31, 2014) to an average of 75% TN 

removal (August 31, 2016 through May 31, 2019). 



 

NYCDEP Page 35 

 

Table 2-6: Jamaica Schedule of Compliance for Effluent Ammonia Limits 

Compliance Action Due Date Status 

The Permittee (NYCDEP) shall revise the Jamaica Bay Phase I Post Construction Monitoring (PMC) Plan, received on June 30, 

2015, to include a three-year ambient water quality monitoring program to sample for un-ionized ammonia (NH3/NH4-N pH, 

temperature and salinity) at the edge of the DEC-approved chronic mixing zone for the Jamaica WRRF discharge. The Jamaica 

Bay Phase I PCM plan shall address sampling and quality assurance/quality control for this sampling program.  

Receipt of DEC comments on 

the Phase I PCM + 30 Days 

Submitted  

March 20, 2017 

The Permittee shall commence the ambient water quality monitoring program as part of the approved Jamaica Bay Phase I PCM 

in accordance with the FANCJ. 

In accordance with FANCJ 

Appendix B Milestones 

Commenced 

July 31, 2016 

The Permittee shall undertake a 12-month performance evaluation to establish performance-based interim limits for ammonia 

beginning 6 months after commencement of operation of the Level 2 BNR upgrade at the Jamaica WRRF. The Permittee shall 

submit the performance data from the performance evaluation period to the Department within 30 days of the end of the 12-month 

performance period. The Department shall calculate performance-based limit using methods consistent with TOG 1.3.3. The 95th 

Percentile value of the individual sampling data points will be used for the interim monthly average limit. Based upon this 

information, the Department may reopen the permit to revise the interim ammonia limit to reflect the limits.  

Performance data due on July 

30, 2016 
Submitted 

The Permittee shall submit the results of the three-year ambient water quality monitoring program in an approvable ambient water 

quality monitoring report to the Department in accordance with the approved Jamaica Bay Phase I PCM plan and the FANCJ. 

In accordance with FANCJ 

Appendix B Milestones 
TBD 

Upon review and approval of this report, the Department will notify the Permittee in writing whether the ammonia water quality 

standard is met with the Jamaica WRRF operating in accordance with the performance-based limits and will recalculate the 

seasonal ammonia limits. If the sampling results demonstrate that the ammonia water quality standard is being achieved while the 

Jamaica WRRF is operating at the performance-based limits, the Department will evaluation making the performance-based limits 

the permit limits. Based on the results, the Department may reopen the permit to revise the ammonia limits.  

Receipt of the ambient water 

quality monitoring report + 6 

months 

TBD 

If the Department determines that the ambient water quality monitoring program demonstrates that the ammonia water quality 

standard is not met, the Department will use the data from the ambient water quality monitoring to recalculate the seasonal 

ammonia limits for the Jamaica WRRF. Based upon this information, the Department may reopen the permit to revise the 

ammonia limits to include the recalculated limit. The Permittee shall conduct a feasibility study and engineering analysis of 

potential alternatives necessary to comply with the recalculated seasonal ammonia limits. The Permittee shall submit this 

information in an approvable report to the Department. As part of this submission, the Permittee may propose; and the Department 

will review in good faith; an effluent variance for ammonia, if any, pursuant to the FANCJ, Section IV; and in accordance with 

Part 750-1.7. 

Department notification that 

WQ standard is not met + 24 

months 

TBD 

If treatment system upgrades are determined to be necessary, the Permittee shall submit approvable final plans and specifications, 

as well as a schedule of construction, for the facilities described in the approved Engineering Report.  

DEC Approval of Feasibility 

Study and Engineering 

Analysis Report + 36 months 

TBD 

The Permittee shall construct the facilities described in the approved report, plans and specifications and achieve compliance with 

the recalculated limit in accordance with the approved schedule of construction.  

In accordance with the 

approved schedule 
TBD 



 

NYCDEP Page 36 

 

 

Figure 2-10: Jamaica WRRF Effluent Nitrogen Speciation – May 2010 through May 2019 

  



 

NYCDEP Page 37 

 

2.4 Coney Island WRRF 

2.4.1 Plant History 

The Coney Island WRRF is located on a 30-acre site at 2591 Knapp Street in the Sheepshead Bay section 

of Brooklyn, NY, including 8-acres in use for public recreational facilities. The site borders Avenue Y to 

the north, Voorhies Avenue to the south, Coyle Street to the east, and Shell Bank Creek to the east, as 

shown in Figure 2-11. The facility serves an area of almost 15,000-acres, treating wastewater from a 

combined sewage collection system. The facility is permitted by the NYSDEC through SPDES permit 

number NY-0026182. 

 

Figure 2-11: Coney Island WRRF Site 

The facility was constructed in 1935 and has since undergone several upgrades. Originally the Coney 

Island WRRF operated with chemical treatment, sedimentation, and sludge digestion. In the 1940s, the 

sedimentation tanks, pump and blower house, and gas holders were upgraded. In 1958, the Coney Island 

WRRF was upgraded to include secondary treatment via a modified aeration process utilizing biological 

treatment to remove 50 percent of the influent BOD and TSS. Upgrades included enhancements to ATs, 

grit tanks, sedimentation tanks, raw sewage pumps, blowers, and sludge thickeners. The facility began 

full secondary upgrades from 1983 to 1993 in compliance with the Clean Water Act. Multiple 

improvements were made to the sludge handling facilities, which were comprised of primary sludge 

degritting, waste sludge screening, gravity thickeners, anaerobic digesters, gas holding tanks, and sludge 

storage. Other upgrades included new main sewage pumps, new screen chambers, rehabilitated grit tanks, 

new primary settling tanks, new hypochlorite contact tanks, as well as expanded aeration and final settling 

facilities 



 

NYCDEP Page 38 

 

The current facility has a design dry weather flow (DDWF) of 110 MGD, with a maximum capacity of 

220 MGD (two times DDWF). A total of 165 MGD (1.5 times DDWF) can receive secondary treatment, 

with excess flow treated through primary treatment and disinfection processes.  

The facility currently treats an average daily flow of 88 MGD (2015 through 2017). The plant inflow is 

provided by two interceptors:  

 A 120-inch diameter Paerdegat interceptor provides 70 percent of plant inflow from the regions 

north and east of the facility.  

 An 84-inch interceptor provides remaining flow from the area to the west of the plant 

The Coney Island WRRF has an in-line CSO storage facility, the Paerdegat Basin CSO Retention 

Facility. The facility was designed to capture and store up to 50 million gallon (MG) of CSO and return 

the CSO to the Coney Island WRRF after the wet weather event subsides. Stored CSO is pumped back 

through a pump station over a 24 to 48 hours period. 

2.4.2 Treatment Process Description 

Coney Island WRRF has four covered step-feed ATs, each with four passes, A through D, for secondary 

treatment. Treated flow leaves Pass D of each AT and enters the secondary clarifiers where the activated 

biomass settles and is separated from the treated effluent. A portion of the settled biomass is returned to 

the head of the ATs (Pass A) as RAS, while the remaining portion of the settled biomass is pumped to the 

gravity thickeners as WAS. A secondary bypass is available when system capacity is exceeded during a 

wet weather event. Primary sludge and WAS are sent to gravity thickeners following degritting and 

screening. Thickened sludge flow is directed to the primary and secondary digesters, then stored in sludge 

storage tanks. Anaerobically digested sludge is then pumped five miles via a 12-inch diameter force main 

to 26th Ward WRRF for dewatering. Treated effluent from the secondary clarifiers flows over weirs and 

enters the CCT where it is disinfected with sodium hypochlorite and discharged to Jamaica Bay.  The 

plant is required to treat influent flow through the secondary BNR process up to 1.5 times the design dry 

weather capacity of 110 MGD (or 165 MGD). 

A process flow diagram for the Coney Island WRRF is provided in Figure 2-12 

 
 

 

 

 

 

 

 



 

NYCDEP Page 39 

 

 

Figure 2-12: Coney Island WRRF Process Flow Diagram



 

NYCDEP Page 40 

 

2.4.3 Status of BNR Upgrades 

As part of the FANCJ, NYCDEP is required to upgrade the Coney Island WRRF to Level 1 BNR 

treatment. These upgrades have a Consent Judgment Milestone completion date of October 31, 2022. 

In accordance with DEC-approved designs, the Coney Island WRRF will receive the following upgrades 

to convert to Level 1 BNR: 

 Installation of permanent baffle walls to create specialized process zones for nitrification and 

denitrification. There will be two zones (aerobic and anoxic) per pass. One baffle will be 

installed in each pass of the ATs to separate the two zones, for a total of four baffle walls per 

tank.  

 Installation of hyperbolic mixers in each anoxic zone to provide sufficient mixing energy to 

keep mixed liquor solids in suspension, prevent stagnant pockets, and minimize surface 

turbulence.  

 Installation of DO probes to improve DO control in the ATs. 

 Modification of existing AT skimmer box to provide the plant the ability to surface waste from 

Passes A, B, and D of each AT. 

 Polymer feed system and spray water system to combat anticipated foaming issues. 

 Air diffuser grid patterns modified to facilitate the BNR tank configuration and installation of 

tank baffles.  

 Modification of air distribution pipe to accommodate the new baffle wall zones. 

 

A schematic layout of the proposed aeration tank zones and baffle location for Coney Island is shown in 

Figure 2-13. 

 

Figure 2-13: Coney Island WRRF Aeration Tank Schematic



 

NYCDEP Page 41 

 

2.4.4 Effluent Permit Limits 

2.4.4.1 Effluent Total Nitrogen Load 

See Section 2.2.4.1 

2.4.4.2 Effluent Ammonia Concentration 

The current NYS SPDES permit (NY-0026182) for the Coney Island WRRF does not have a monthly 

average effluent ammonia concentration limit, however, the plant is required to monitor effluent ammonia 

concentrations. 

2.4.5 Current BNR Practices 

Upgrades for Level 1 BNR operation are currently under construction. Currently, the plant is operating 

conventional biological treatment for BOD and TSS removal. 

2.4.6 Plant Nitrogen Removal Performance 

Effluent nitrogen speciation from May 2010 through May 2018 is shown in Figure 2-14. Although not 

yet a BNR facility, Coney Island removes on average 42% of the influent TN load and discharged an 

average effluent TN load of 13,400 lb/d from May 1, 2010 through May 31, 2018. 

 

Figure 2-14: Coney Island WRRF Effluent Nitrogen Speciation – May 2010 through May 2019  



 

NYCDEP Page 42 

 

2.5 Rockaway WRRF 

2.5.1 Plant History 

The Rockaway WRRF is located at 106-21 Beach Channel Drive, Rockaway, on the Rockaway Peninsula 

and borders the Rockaway Freeway in Queens, NY, as shown in Figure 2-15. The facility serves an area 

of 6,259-acre, treating wastewater from communities on the Rockaway Peninsula. The facility is currently 

permitted through NYSDEC SPDES permit number NY-0026221. 

 

Figure 2-15: Rockaway WRRF Site 

The facility was constructed in 1952 to treat 15 MGD. Upgrades in 1962 increased treatment capacity to 

30 MGD. Notable modifications occurred in 1978, when a secondary treatment system was installed for a 

DDWF of 45 MGD with a 90 MGD (two times DDWF) peak hydraulic flow loading. The current plant 

specifications can achieve 67.5 MGD (one and a half times DDWF) through secondary treatment. Influent 

flows between 67.5 and 90 MGD undergo primary treatment and disinfection before discharge to Jamaica 

Bay. The facility currently averages a daily flow of 17 MGD (2015 through 2017). 

2.5.2 Treatment Process Description 

Rockaway WRRF has four step-feed ATs, each with four passes, A through D, for secondary treatment. 

Treated flow leaves Pass D of each AT and enters the secondary clarifiers where the activated biomass 

settles and is separate from the treated effluent. A portion of the settled biomass is returned to the head of 

the ATs (Pass A) as RAS, while the remaining portion of the settled biomass is pumped to the gravity 

thickeners as WAS. A secondary bypass is available when system capacity is exceeded during a wet 

weather event. Primary sludge and WAS are sent to gravity thickeners following degritting and screening. 

Thickened sludge flow is directed to the primary and secondary digesters, then stored in sludge storage 

tanks. Anaerobically digested sludge is delivered to 26th Ward WRRF for dewatering via boat. Treated 



 

NYCDEP Page 43 

 

effluent from the secondary clarifiers flows over weirs and enters the CCT where it is disinfected with 

sodium hypochlorite and discharged to Jamaica Bay). 

A process flow diagram for the Rockaway WRRF is provided in Figure 2-16. 

 



 

NYCDEP Page 44 

 

 

 

Figure 2-16: Rockaway WRRF Process Flow Diagram



 

NYCDEP Page 45 

  

 

2.5.3 Status of BNR Upgrades 

As part of the FANCJ, NYCDEP was required to upgrade the Rockaway WRRF to Level 1 BNR 

treatment. These upgrades have a Consent Judgment Milestone completion date of December 31, 2019. 

In accordance with DEC-approved designs, the following upgrades are currently under construction to 

convert the Rockaway WRRF to Level 1 BNR: 

 Installation of permanent baffle walls to create specialized process zones for nitrification and 

denitrification. 

 Installation of hyperbolic mixers in each anoxic zone to provide sufficient mixing energy to 

keep mixed liquor solids in suspension, prevent stagnant pockets, and minimize surface 

turbulence. 

 Upgrades to valves for the existing RAS/WAS pumping system. 

 Replacing existing spray water systems and addition of polymer feed system to combat the 

anticipated froth issues. 

 Air diffuser grid patterns modified to facilitate the BNR tank configuration and installation of 

tank baffles.  

 Modification of air distribution pipe to accommodate the new baffle wall zones. 

 Installation of DO probes to improve DO control in the ATs. 

 Polymer feed system and spray water system to combat anticipated foaming issues. 

 

A schematic of the proposed aeration tank zones and baffle walls for Rockaway is shown in Figure 2-17. 

 

 

Figure 2-17: Rockaway WRRF Aeration Tank Schematic 

 



 

NYCDEP Page 46 

2.5.4 Effluent Permit Limits 

2.5.4.1 Effluent Total Nitrogen Load 

See Section 2.2.4.1 

2.5.4.2 Effluent Ammonia Concentration 

The current NYS SPDES permit (NY-0026221) for the Rockaway WRRF does not have a monthly 

average effluent ammonia concentration limit; however, the plant is required to monitor effluent ammonia 

concentrations. 

2.5.5 Current BNR Practices 

Upgrades to Level 1 BNR are expected to be completed on December 31, 2019. Currently, the plant is 

operated as conventional biological treatment for BOD and TSS removal. 

2.5.6 Plant Nitrogen Removal Performance 

Effluent nitrogen speciation from May 2010 through May 2019 is shown in Figure 2-18. Although not 

yet a BNR facility, Rockaway removes on average 40% of the influent TN load and discharged an 

average effluent TN load of 1,900 lb/d from May 1, 2010 through May 31, 2018. 

 

Figure 2-18: Rockaway WRRF Effluent Nitrogen Speciation – May 2010 through May 2019 

 



 

NYCDEP Page 47 

 Technology Evaluation  

The objective of the Jamaica Bay Feasibility Study is to evaluate the applicability and potential 

performance of available nitrogen-removal technologies and optimization techniques at all four Jamaica 

Bay wastewater treatment facilities. Prior to the detailed technology evaluation, a list of existing BNR 

technologies encompassing both proven and emerging technologies for mainstream and sidestream 

treatment was developed. Subject matter experts were consulted and assisted in assembling the 

comprehensive lists of technologies. The listed mainstream and sidestream technologies are discussed 

further in Section 3.2 and 3.3 of this document, respectively. All listed technologies were evaluated using 

the Innovative Technology Evaluation Protocol (ITEP) developed under the PO-88 project (Managing 

Innovation: Optimizing Resource Allocation Using New York City's Innovative Technology 

Prioritization Tool, presented at WEFTEC 2010). The ITEP is discussed further in Section 3.1 of this 

document. All of the final technologies selected were deemed appropriate for implementation at specific 

Jamaica Bay WRRFs and would be able to meet or exceed the current TN and ammonia standards at each 

plant.  At least one on the final technologies selected for each plant was able to achieve Limit of 

Technology (LOT) treatment level resulting in an effluent TN of 3-4 mgN/L.  

Limit of Technology is defined as the lowest effluent concentration achievable by using any treatment 

technology or suite of technologies. As there is no regulatory definition or consensus for LOT, LOT for 

BNR is assumed to be 3 - 4 mg/l for total nitrogen (TN) based on existing nitrogen discharge permits in 

locations such as the Chesapeake Bay. 

At the Jamaica and 26th Ward WRRFs, the selected technologies were also able to meet the proposed 

effluent ammonia limits. Table 3-1 shows the current and projected effluent TN ranges for each Jamaica 

Bay WRRF, as well as the current permit ammonia standard.  
Table 3-1: Total Nitrogen and Proposed Ammonia Effluent Targets/Standards for Jamaica Bay WRRFs 

Plant Current/Pending BNR Process 
Predicted Effluent TN 

Range* (mgN/L) 

Proposed Permitted 

Ammonia Limit** 

(mgN/L) 

 26th Ward 
Full-step BNR with Carbon 

(Level 3 BNR) 
5 - 9 

1.3 (Nov. – Apr.) 

1.25 (May – Oct.) 

Jamaica 
Full-step BNR with Carbon 

(Level 2+ BNR) 
7-11 

3.4 (Nov. – Apr.) 

3.7 (May – Oct.) 

Rockaway Retrofit Level 1 BNR 12-16+ N/A 

Coney Island Retrofit Level 1 BNR 12-16+ N/A 

*From the Amendment to the Comprehensive Jamaica Bay Report, April 2011 

**Interim limit pending completion of scheduled Post Construction Monitoring and Performance Evaluation 
[...]
nitrification performance. This allowed for refinement of optimal PE flow splits and determination of PE 

sluice gate positions needed to achieve the desired flow split condition.  

4.6.2 Mixers 

As part of the BNR upgrade, within each switch zone and pre-anoxic zone, mixers were installed to keep 

the mixed liquor solids in suspension. For optimal operation of anoxic zone mixers, NYCDEP performs 

regular preventive maintenance. 

4.6.3 Process Aeration Equipment 

Aeration Tanks running in BNR mode have both oxic and anoxic zones.  In oxic zones, the presence of 

oxygen is required to oxidize ammonia into nitrite and nitrate via the nitrification process.  Both the 

presence and the amount of DO in the mixed liquor stream are of vital importance to ensure optimal 

nitrification.  Plant operators will wish to deliver process air at a rate sufficient to maximize the rate of 

nitrification (approximately 2-3 mg/L) and ensure MLSS is properly mixed, but not so much air that 

energy is wasted.  In anoxic zones, nitrate and nitrite are reduced to nitrogen gas through the 

denitrification process.  A DO concentration greater than 0.2 mg/L has been shown to inhibit 

denitrification; hence information on the DO concentrations in the anoxic zones is important to reduce the 

effects of carryover from upstream aerobic zones.  Diffusers need to be cleaned regularly to prevent 

fouling. Instrumentation is used to optimize operation.  

4.6.4 Foam Control Equipment 

Operating at the elevated solids inventory and SRT needed for nitrification also allows for foam 

producing filaments such as Nocardioforms to accumulate on the surface of the aeration basin. This foam 

can result in the majority of biomass floating the surface and poor BNR performance.  

BNR plants have equipment that provides multiple lines of defense against foam accumulation, including:  

 Selective wasting of filamentous biomass to prevent accumulation and reseeding of filaments in 

the aeration tanks (SWAS) – operated to waste 30 to 100 percent of the plant’s total wasting 

 Inactivating of filamentous biomass via chlorine addition 

 Reincorporating the surface foam biomass back into the bulk activated sludge physically using 

spray water or chemically using polymer 

4.6.5 RAS and WAS Equipment 

As mentioned previously, the RAS flow rate is a key process control element in the step-feed BNR 

process. Based on typical BNR practice and experience from operation of all NYCDEP WRRFs that 



 

NYCDEP Page 100 

operate in BNR mode, RAS rates should be at least approximately 50 percent of the raw influent flow 

rate. In general, RAS rates will be increased and WAS rates will be decreased to elevate solids inventory 

in response to an event when significant solids are lost from the system and to increase inventory as the 

plant moves into colder operating temperatures and operating AEMLSS targets increase.  Care should be 

taken to make sure the balance of SWAS and WAS does not exceed daily wasting rates needed to attain 

target solids inventory and SRT. Finally, RAS rates may be altered during wet weather and bulking 

events (see Table 4-1).  

Sufficient redundancy on RAS and WAS pumping equipment is provided at all of the Jamaica Bay 

WRRFs to allow for routine preventive maintenance.  

4.6.6 Chemical Storage and Delivery Systems (Glycerol and Caustic) 

Caustic addition is provided at the 26th Ward WRRF to support the SCT process, which is susceptible to 

low pH conditions due to the high strength ammonia load in dewatering centrate and longer hydraulic 

residence time (HRT). As mentioned earlier, the nitrification process consumes significant alkalinity (see 

Figure 4-4).  In main plant BNR, the alkalinity inherent in influent wastewater and the alkalinity 

recovered via denitrification is sufficient in ensuring pH limiting conditions are not present. The SCT 

process at 26th Ward has been continually optimized since it went online in June 2010 through 

NYCDEP’s multiple supplemental sampling programs. Through these programs, caustic dosing 

guidelines were refined for optimal nitrification conditions within the SCT process.  

Glycerol addition is provided at the 26th Ward and Jamaica WRRFs to drive the denitrification process. 

The glycerol facilities at 26th Ward and Jamaica were designed similarly with multiple control strategies 

for glycerol addition, including: 

 Manual Control: The dosing control valve is set to one position by the operator. 

 Semi-Auto Flow Control: A flow set point is input by the operator and the flow control valve 

adjusts to maintain the flow. 

 Auto Flow Control: The flow controller set point for each flow control valve is set by the PLC 

based on each AT plant flow. 

 Nitrate Analyzer Control: A nitrate set point is input by the operator and the flow control valve 

adjusts to maintain the nitrate level. 

Nitrate analyzer control is a NYCDEP’s preferred strategy for glycerol addition as it ensures that glycerol 

is being adequately dosed while avoiding over-dosing. Additionally, the NYCDEP developed manual set-

points for glycerol addition as part of the ‘BNR with Glycerol Addition’ supplemental sampling programs 

at 26th Ward and Jamaica.  

4.6.7 Instrumentation 

Regular maintenance and calibration of in-situ analyzers (i.e., nitrate probes and DO probes) is performed 

to ensure optimal operation of automation-based strategies (i.e., glycerol addition via nitrate probe 

readings and process air via DO probe readings). NYCDEP is also equipped with multiple back-up 



 

NYCDEP Page 101 

strategies in the event the probes need to be taken out of service for maintenance and/or repair to ensure 

that the BNR process is maintained. Through the extensive sampling programs that NYCDEP has 

implemented over the years and the resulting plant specific O&M plans, plant staff are equipped with 

guidelines to ensure optimal BNR performance.  



 

NYCDEP Page 102 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

NYCDEP Page 103 

5. Bench Scale Testing 

5.1 Introduction 

The NYCDEP is committed to conducting testing of new and emerging technologies that are focused on, 

or allow optimization of, nitrogen removal, to meet the City’s overall goals of reducing nitrogen 

discharges (Total Nitrogen and ammonia) from their Wastewater Resource Recovery Facilities (WRRFs) 

and improving water quality in the receiving waterbodies.  

The NYCDEP has partnered with various entities, including universities, consultants, and national and 

state funding agencies and organizations to support several research projects.  These projects include 

completed, ongoing and planned studies as summarized in Table 5-1, below. Each project is described in 

detail in the following sections. 
Table 5-1: Summary of NYCDEP Testing for Nitrogen Removal 

Project Name Description 
Partner/Supporting 

Agency 
Status 

Supplemental Carbon (Methanol, 

Glycerol) Testing  

Optimization of methanol addition, 

and pilot testing of glycerol as a 

supplemental carbon source to 

support denitrification 

Hazen and Sawyer, 

CH2M Hill 
Completed 2011 

Deammonification pilot studies at 

the 26th Ward WRRF 

MBBR pilot study to examine 

operational conditions for optimal 

nitrogen removal while considering 

typical NYC centrate characteristics  

CCNY Completed 2014 

Struvite Control Alternative 

Bench-scale study to assess the two 

struvite control methods and 

examine the dewaterability of 

treated sludge 

CCNY Completed 2014 

Stabilization of 26th Ward Main 

Plant Nitritation/Denitritation 

Performance (WERF U4R12) 

Full scale nitritation/denitritation 

demonstration study targeting 

reliable nitritation at low operating 

nitrogen concentrations and 

temperatures using the concurrent 

application of multiple NOB 

suppression mechanisms 

WERF, Columbia 

University, Greeley 

and Hanson 

Completed 2015 

26th Ward Separate Centrate 

Deammonification process 

A separate centrate 

deammonification process was 

tested in the lab and later piloted to 

exploit the natural predisposition of 

the mixed culture community to 

produce a mixture of nitrite and 

nitrate when oxygen is provided, 

and denitrify to nitrite in the 

presence of glycerol, to facilitate 

anaerobic ammonia oxidation.  

NYSERDA, Hazen 

and Sawyer, 

Manhattan College, 

Columbia University 

Completed 2016 

Testing of Nitritation Induction 

using SBRs at Hunts Point 

Wastewater Resource Recovery 

Facility 

Study to assess selective pressures 

to induce nitritation/denitritation in 

integrated mainstream/sidestream 

process including free nitrous acid 

exposure, reducing sludge retention 

time and dissolved oxygen control 

strategy. 

CCNY Completed, 2017 



 

NYCDEP Page 104 

Granular Sludge Testing 

Ongoing project to optimize the 

simultaneous removal of carbon, 

nitrogen and phosphorus using 

aerobic granules 

CCNY Completed, 2018 

Centrate Fine Screen Pilot Study at 

Wards Island WRRF 

Pilot of a rotary drum perforated 

plate screen to remove solids from 

centrate as one step in a multi-step 

strategy to pretreat the centrate prior 

to deammonification.    

Arcadis Completed, 2018 

Dispersant Polymer Testing 

Use of dispersant polymer in lieu of 

ferric chloride to prevent nuisance 

struvite precipitation 

NYCDEP Completed, 2018 

Sludge Screening Piloting at Wards 

Island WRRF 

Piloting of sludge screening to 

remove floatables/plastics, rags to 

allow for equalization of centrate 

characteristics to reduce the risks of 

process failure in the future MBBR 

deammonification facility. 

Arcadis Ongoing 



 

  Page 105 

 

5.2 Supplemental Carbon (Methanol, Glycerol) Testing  

Carbon addition is a major component of NYC biological nitrogen removal (BNR) compliance strategy.  

Both methanol and glycerol testing has been conducted to determine optimization strategies for increased 

nitrogen removal. 

5.2.1 Methanol Testing 

Battery E at the Wards Island WRRF is the NYCDEP’s 25 mgd high-rate, 4-pass step-feed BNR 

demonstration facility. DEP’s Applied Research and Demonstration Project led a monitoring and 

optimization program of Battery E performance and operation, including developing a methanol addition 

strategy for the startup of carbon addition operations and seasonal optimization of methanol addition once 

supplemental carbon addition began. 

As a starting point, a spreadsheet calculation was developed to determine the initial methanol dose per 

pass.  This calculation included Battery E operating conditions (tank size, anoxic zones, step-feed setup), 

feed sources (Primary Effluent and Centrate), endogenous denitrification, and kinetic limitations using 

methanol-specific denitrification rates.   

Carbon addition began with methanol addition at the head of all four passes.  After methanol addition 

began, several full-tank profiles were conducted to determine the methanol utilization in each Pass and 

identify opportunities to optimize methanol addition.  Figure 5-1 shows the initial operational setup of 

Battery E, with the sampling zones used in the profiles.   

 

Figure 5-1: Battery E Layout with Carbon Addition Points 

Results from the four-point methanol addition profiles are shown in Figure 5-2.  With four-point methanol 

addition, full nitrification was noted in each pass and essentially full denitrification was seen in each 

anoxic zone, with effluent NOx less than 1 mgN/L.  The four-point addition profile indicated that anoxic 

zones in Passes A and B did not need supplemental carbon addition, and the Battery was converted to 

two-point carbon addition (Passes C and D only).  



 

NYCDEP Page 106 

 

Figure 5-2: Profile Results for Various Methanol Addition Strategies 

Additional full-tank profiles were conducted to determine the impact of two-point carbon addition on 

Battery E performance. Results are shown in Figure 5-2.  The anoxic zones in Passes C and D showed 

effluent NOx concentrations of 1 mg/L, indicating that a two-point carbon addition strategy provided 

sufficient denitrification.   

N
it

ra
te

/N
it

ri
te

 C
o

n
ce

n
tr

at
io

n
 (

m
gN

/L
)

4
-P

o
in

t 

M
e

th
an

o
l a

d
d

it
io

n

2
-P

o
in

t 

M
e

th
an

o
l a

d
d

it
io

n

1
-P

o
in

t 

M
e

th
an

o
l a

d
d

it
io

n

1
-P

o
in

t 
(I

n
c 

Fl
o

w
)

M
e

th
an

o
l a

d
d

it
io

n

2
 P

o
in

t 
(c

o
ld

 w
e

at
h

e
r)

M
e

th
an

o
l A

d
d

it
io

n

0

1

2

3

4

5

6

A1 A2 A3 A4 A5 A6 B1 B2 B3 B4 B5 B6 C1 C2 C3 C4 C5 C6 D1 D2 D3 D4 D5 D6

Nitrate and Nitrite Profiles with Various Methanol Addition

0

1

2

3

4

5

6

A1 A2 A3 A4 A5 A6 B1 B2 B3 B4 B5 B6 C1 C2 C3 C4 C5 C6 D1 D2 D3 D4 D5 D6

0

1

2

3

4

5

6

A1 A2 A3 A4 A5 A6 B1 B2 B3 B4 B5 B6 C1 C2 C3 C4 C5 C6 D1 D2 D3 D4 D5 D6

0

1

2

3

4

5

6

7

8

A1 A2 A3 A4 A5 A6 B1 B2 B3 B4 B5 B6 C1 C2 C3 C4 C5 C6 D1 D2 D3 D4 D5 D6

0

1

2

3

4

5

6

A1 A2 A3 A4 A5 A6 B1 B2 B3 B4 B5 B6 C1 C2 C3 C4 C5 C6 D1 D2 D3 D4 D5 D6

NO2 mgN/L NO3 mgN/L

A 
Anoxic

B
Anoxic

C
Anoxic

D
Anoxic



 

NYCDEP Page 107 

To further test the limit of methanol addition, the Battery was converted to one-point carbon addition 

operation with methanol addition to Pass D only.  The carbon addition to Pass D was not increased, and 

was left at the original spreadsheet-calculated theoretical settings.  

Profile results from the one-point addition operation are shown in Figure 5-2.   The anoxic zone in Pass C 

showed an effluent of 1.5 mgNOx-N/L, which was similar to that seen with two-point methanol addition, 

however Pass D showed an elevated anoxic zone effluent of 3 mgNOx-N/L.  Methanol profiles indicated 

that methanol was not being fully used in Pass D (methanol concentrations leaving Pass D were 5 

mgCOD/L), and yet full-denitrification was not achieved.   Given that the influent loadings were stable 

for the operating periods studied, a review of the composite sampling data showed that the increase in 

effluent nitrate in Pass D was significantly higher than would be theoretically expected by the reduction in 

the total mass of methanol added (stoichiometry indicated that the reduction in methanol should have 

equated to a 1 mgN/L increase in effluent nitrate).   

Further investigation into the profiles showed that although sufficient methanol was being added to 

denitrify 1,300 lb NO3-N/d (theoretically), only 400 lb NO3-N/d were actually being denitrified, with 

approximately 170 lb NO3-N/d being attributed to endogeny.   Calculations confirmed that the 

methylotrophic anoxic growth rate in Pass D should have been sufficient to achieve complete 

denitrification in the well-defined anoxic zone in Pass D, and there was no indication that there were 

nitrate or methanol limitations that would have interfered with the methylotrophic anoxic growth rate; 

nitrate concentrations were consistently greater than 1 mgN/L and methanol concentrations ranged 

between 2 and 10 mgCOD/L. 

The higher nitrate concentrations leaving the anoxic zone in Pass D were hypothesized to be due to a 

reduced methylotrophic population.  The growth rate and denitrification rate checks indicated that 

methylotrophic washout should not be occurring theoretically, however the shift in the stoichiometry 

indicated that the methanol-degrader population was significantly reduced and approaching washout.  To 

determine if methanol limitation was truly the cause for reduced Pass D anoxic zone performance, the 

methanol dose to Pass D was doubled.   

The Battery profiles conducted to test the impact of the increased methanol flow to Pass D (see Figure 2) 

showed effluent NOx from the anoxic zones in Pass C at 2 mgN/L and from Pass D at 1.5 mgN/L, an 

improvement over the effluent observed with a lower methanol flow to Pass D.  Furthermore, under the 
[...]
Aerobic granulation has achieved significant progress primarily with high strength wastewater since its 

early development and is very attractive with its capability to remove carbon, nitrogen and phosphorus 

simultaneously in a smaller foot print. This study, being conducted by the CCNY in conjunction with the 

NYCDEP, was to develop aerobic granulation using the primary settling tank effluent (PSTE) from the 

Wards Island WRRF. The study consisted of different stages when granulation was attempted initially 

with PSTE only and subsequently by external addition of carbon sources such as acetate and volatile fatty 

acids (VFAs) very similar to what would be available in fermented primary sludge. The weak wastewater 

in New York City with respect to both COD and nitrogen concentrations partly due to the combined 

sewer collection system and the high per capita water usage was a challenge.  An up-flow sequencing 

batch reactor (SBR) with an anoxic feeding phase was used in the study. Sustainable granule formation 

could not be achieved in the earlier phases of the study when only PSTE was used but subsequently with 

the addition of acetate and VFAs such as those found when primary sludge is fermented, a very stable 

aerobic granulation environment was achieved with high removals of carbon, nitrogen and phosphorus. 

The system was restarted after a major failure and granulation was established within 30 days of operation 

further reinforcing the robustness of the process. The size of aerobic granules was measured to be around 

1 to 1.2 mm. 

Aerobic granulation experiments were initiated in July 2014 using a sequencing batch reactor (SBR) 

which was made from acrylic and had a working volume of approximately 4 liters. The reactor height was 

91 cm with an internal diameter of 7.6 cm which resulted in a height to diameter (H:D) ratio of  12. 

Period J, K, and L in Table 5-4 are the optimization periods to maximize the nitrogen and phosphorus 

removal after granules successfully developed in Period I. 



 

NYCDEP Page 130 

Table 5-4: History of operation of the aerobic granulation reactor (AGR) 

 

 

 

Figure 5-18: Granules Size and Development 

  1)Average sCOD concentration during Periods A, B, C, and D was 68 mg/L, average sCOD during period E (with primary sludge 

addition) = 100 mg/L, average sCOD during period F (with acetic acid addition) = 80 mg/L, period G (with mixed VFA addition) = 106 

mg/L, period H and I (with mixed VFA addition) = 168 mg/L, period J, K, and L =  213 mg/L 

 



 

NYCDEP Page 131 

 

 

 Figure 5-19: Process Performance –COD, P & N removal 

Figure 5-18 shows the granule development and size while Figure 5-19 illustrates the process 

performance of the system for COD, N & P removal which are typically in the 70- 90% removal range. 

NYC DEP is continuing to monitor the maturation of aerated granulation technologies as a continuous 

flow reactor configuration is required to be able to implement aerobic granulation in large WRRFs 

facilities.  
  



 

NYCDEP Page 132 

5.9 Centrate Fine Screen Pilot Study at Wards Island WRRF 

The Wards Island (WI) WRRF operates the largest sludge dewatering facility (SDF) in New York City.  

In addition to dewatering WI sludge, visitor sludge is barged in from other plants for dewatering.  The WI 

and visitor digested sludge is then mixed to better equalize the solids loading to the SDF.  Wards Island 

does not currently screen biosolids to or the centrate from the SDF. After dewatering, the centrate is 

currently routed to either the SHARON® Facility (primary route) or Aeration Tank No. 9 for separate 

centrate treatment (SCT).  The digested sludge contains rags and large objects that were not captured in 

the plants’ headworks, which accumulate in the WI SCT facilities resulting in the loss of SCT process 

efficiency.  The plant staff has reported significant issues with ragging and fouling within the current SCT 

SHARON® system. 

A Deammonification Moving Bed Biological Reactor (MBBR) will replace the SHARON® Facility for 

SCT in the coming years.  Excessive solids, such as hair or small plastics, can cause issues with the 

blinding of the MBBR media which can lead to lower performance and process upsets.  To prevent 

process upsets, all flow entering the MBBR facility will be routed through fine screens to minimize the 

accumulation of these materials.     

As part of the WI-298 Deammonification MBBR design project, DEP piloted a rotary drum perforated 

plate screen at the WI WRRF to remove solids from the WI dewatering facility’s centrate as one step in a 

multi-step strategy to pretreat the centrate.    

Demonstration Details: 

Several centrate screening technologies were reviewed, including rotary drum, step, and strainpress-type 

screens. The MBBR screening aperture was set at 2 mm using perforated plates, the aperture minimum at 

which the screen type must be switched to wire mesh. A wire mesh system is not compatible with this 

application, due to the lack of upstream fine screens, which will likely result in overloading of the mesh 

with hair and other debris. To achieve high efficiencies in the removal of fine plastics and hair, a rotary 

drum perforated plate technology was selected.  Perforated plate rotary screens allow for consistent 

operation with a mat, allowing for high removal efficiencies to be achieved.    

DEP ran a Huber ROTATMAT RPPS Pro (Figure 5-20) pilot scale unit at WI from 2017 to 2018.  The 

perforated plate screen consisted of a rotating cylindrical screen with an integral screw conveyor and 

screenings press. The screening equipment produced dewatered screenings. The fine screen used a single 

drive for screening, conveying, dewatering, and compressing the screening material.  

This pilot aided the DEP in determining the amount of solids that will be collected per unit per day at full-

scale, quantifying the amount of solids that will pass through the screen, the number of units needed to 

maintain peak flow rates, and gave plant personnel a chance to become familiar with equipment.   

The Pilot was located on the north-western corner of E Battery (Figure 5-21, Figure 5-22), where there is 

an accessible centrate line to connect the pilot (Figure 5-23).  The effluent from the pilot, which accounts 

for a small portion of the centrate generated by the dewatering facility, was discharged into E Battery for 

nitrogen removal.  The pilot was operated for two weeks, 24 hours a day.   



 

NYCDEP Page 133 

 

Figure 5-20: Huber ROTATMAT RPPS Pro- Rotary Drum Screen and Control Panel 

 

 

 

Figure 5-21:  Wards Island Layout with E Battery Close-Up 

 

 



 

NYCDEP Page 134 

  

Figure 5-22: Proposed Pilot Location by E Battery 

 

 

Figure 5-23: E Battery Centrate Tie In 

  

 

Key Findings: 

The maximum capacity of the ROTATMAT pilot was 0.5 MGD.  It was operated at 0.1 MGD during 

testing with a short term (about 1 hour) maximum flow rate of 0.3 MGD to assess hydraulic capacity with 



 

NYCDEP Page 135 

centrate solids present.  The pilot demonstrated that the ROTATMAT has the ability to capture 95% of all 

particles larger than 2mm (as marketed).  

5.10 Sludge Screening Piloting at Wards Island WRRF 

Additional screening piloting is part of the WI-298 deammonification MBBR design project, with a focus 

on the Sludge Storage Facility (Figure 5-24).  WI does not currently screen liquid biosolids and solids 

and rags accumulate in the WI Sludge Storage Tanks (SST) resulting in the loss of storage capacity and 

requiring more frequent cleanings of the tanks.  Plant staff has reported that there is a significant 

accumulation of rags and other floating debris on the surface of the sludge storage tanks, effectively 

decreasing the available storage volume in the SSTs. The cumulative theoretical working volume of the 

tanks is 3.8 MG, due to the observed accumulation of screenings, it is reported by plant personnel that the 

actual working volume is roughly 70% of the total, approximately 2.7 MG. 

As part of the WI-298 deammonification MBBR design, sludge screening will be provided to remove 

floatables/plastics, rags, and allow the facility to recapture full use of the volume of the SSTs and reduce 

maintenance of SST grinders and pumps. Indirect consequences of deployment of sludge screening will 

be the removal of plastics and debris from both the dewatering centrate and the dewatering cake, which is 

a necessary step in producing a biosolids product for beneficial reuse. 

A sludge screening facility will be deployed to screen all sludges from the barges and WI, prior to 

introduction into the SSTs.  Then the screened sludge will be directed to a sludge wet well from where it 

will be pumped into the SSTs.  The sizing of the sludge screening facility will be driven by the offloading 

rate of the barged liquid biosolids, as it is significantly more cost and operationally effective to screen at 

high rates rather than store unscreened material for subsequent screening.  The peak flow from the sludge 

barges is approximately 12 MGD.  During this time, the native sludge flow will continue to be screened.  

Thus, the total flow to the screens would be on the order of 13.5 MGD, with up to 1.5 MGD of flow from 

WI.  Flow from the barges to the screening facility would be constricted by a flow control system, to 

prevent the barges from offloading at flows in excess of the design flow. 

Multiple technologies are being evaluated, including strain presses, rotary drum screens and step screens.   

NYCDEP is currently deploying the pilot unit for a demonstration at the Wards Island WRRF.  

 



 

NYCDEP Page 136 

 

 

Figure 5-24: Wards Island Layout with Sludge Storage Tanks Close-up. 

5.11 Suggested Future Projects 

Additional projects that could be beneficial from both an energy and nutrient reduction perspective 

include the following: 

Simultaneous Nitrification/Denitrification (SND) allows both nitrification and denitrification to occur 

in the same tank at low DO levels. SND may occur within floc of organic material in WRRFs, as 

suggested by the DO gradient that forms within. The anoxic floc interior fosters anaerobic denitrification, 

while the oxic exterior layer provides nitrification conditions. SND does not require the construction of 

baffles like BNR systems, as the creation of oxic and anoxic zones is not required. However, the chemical 

mechanisms of nitrogen removal are complex and not completely understood, rendering operational 

control over an SND system difficult.  Testing to better understand this control mechanism would be 

beneficial, with control strategies such as Ammonia Based Aeration Control (ABAC). 

Sludge Storage Facility 



 

NYCDEP Page 137 

Ammonia Based Aeration Control (ABAC) is a feedback control based on oxygen and/or ammonia as 

the controlled variable.  In ABAC, partial/incomplete nitrification is encouraged by operating the aerobic 

zones at lower concentrations of dissolved oxygen (DO) in order to maintain a desired ammonia 

concentration leaving the aeration basin.  The main incentive for implementing ABAC at a full-scale 

nutrient removing facility was to decrease the usage of supplemental carbon for denitrification while 

maintaining consistent removal of total nitrogen, partially due to simultaneous nitrification-denitrification 

(SND) as well as some possible suppression of nitrite oxidizing bacteria (NOB) for nitrite shunt, while 

simultaneously decreasing aeration energy usage, with the potential for decreased chlorine demand 

downstream (through chloramination) as well as decreased alkalinity demand. Ammonia based control 

can also serve to rapidly respond to increased ammonia breakthrough during low temperature operations. 

Conversely during high temperatures, ammonia based control can help prevent breakpoint chlorination. 

Membrane Aerated Bioreactors (MABR) is a treatment technology consisting of a gas transfer 

membrane to deliver oxygen to a biofilm that is attached to the surface of the membrane.  The MABR 

process leverages the synergy between a gas transfer membrane and an attached growth biofilm.  The 

biolfilm develops on the water side of the sleeve containing nitrifying bacteria against the membrane 

(nearest to the aeration source), and deeper into the water side an anoxic biofilm develops. This process 

provides simultaneous nitrification and denitrification and requires less aeration energy than conventional 

BNR processes while reducing sludge production. Like most advanced processes, MABR require that fine 

screening be provided upstream of the reactors to avoid litter damaging the membranes.  

Mainstream Deammonification at low temperatures and more dilute wastewater characteristics is an 

emerging operational application of sidestream deammonification, which is currently successfully 

conducted at high temperatures and concentrations.  With the design and eventual application of 

sidestream deammonification at the WI WRRF under WI-298 Deammonification MBBR design project, 

the NYCDEP would benefit from testing a seeding process, whereby biomass from the sidestream 

reactor(s) could be directed to the mainstream process to encourage mainstream deammonification.   

  

 

 

 

 

 

 

 

 

 

 

 



 

NYCDEP Page 138 

6. Nitrogen Reduction Efforts in Jamaica Bay  

6.1 Introduction 

Over the last 15 years, substantial investments have been made by New York City in addition to the 

wastewater treatment upgrades that have resulted in measurable water quality improvements in Jamaica 

Bay. This section of the Jamaica Bay Feasibility Study provides a description of specific efforts that have 

been undertaken by DEP to reduce nitrogen discharges and improve dissolved oxygen (DO) water quality 

in Jamaica Bay. 

Low DO conditions can result from a variety of factors, including:  

 Excessive nutrients from point and non-point sources 

 Organic pollution for point, non-point and mobile sources 

 Water stagnation and poor mixing/flushing of inlets and bay 

 Loss of native plant species that assist in the removal of excess nutrients and carbon from 

the ambient water.  

DEP focused on a variety of methods to improve water quality in Jamaica Bay, including:  

 Restoration of wetlands in Jamaica Bay 

 Improvements in infrastructure to reduce nitrogen discharges into Jamaica Bay 

 Removal of problematic plant growth/suspend plant growth 

 Introduction of organisms that promote a healthy wetland ecosystem 

 Protection of wetlands in Jamaica Bay 

Seagrasses in Jamaica Bay are an additional concern. Seagrasses have long been recognized as vital 

habitat and nursery grounds for commercially, recreationally and ecologically important fish and shellfish 

species. They also function as a food source for fish and waterfowl, important nutrient and carbon cyclers, 

sediment stabilizers, contributors to the marine and estuarine food web, and indicator species of estuarine 

health and quality. Acres of seagrass have been reduced to about one–tenth their historic level primarily 

due to anthropogenic causes, primarily decreased water quality and clarity due to increased nutrient 

loading, as well as large phytoplankton blooms, habitat degradation, fishing gear and boating impacts, and 

climate change impacts. Natural events such as disease also contribute to seagrass loss.  

Municipal discharges, combined sewer overflows (CSOs), urban storm runoff and other nonpoint sources 

are the primary sources of pollutants to the Bay. Failing and/or inadequate on-site system discharges 

(Broad Channel Island) have also been cited as persistent issues in and around Jamaica Bay. These 

sources discharge pathogens, nutrients and oxygen–demanding substances which result in algal blooms 

and low dissolved oxygen. The bathymetry and poor flushing in the Grassy Bay portion of the Bay cause 